easicrearer assemery (-0 P NMODELS :
l/50 , ¢/585
5pec. Ao : 05Ty

259¢3

T

1
MODEL 150 . Viring Diagran MODEL 1508

MQTOR

BLUE

INTERNAL
GRO\Q‘D
NI CAPACITOR i
-
S TRANSFORMER]
[ -
\_ BLAGK L L= wIRE NUTS
INTERNAL
GROLND BLACK
THERMOSTAT wITE
e —] 0,
8!
GREEN 3 wiR - Gw:Elgg " WIRE NUT BLACK
BLACK | WIRE NU BLACK vl
THERMOSTAT .
529

Mi7e79 528
M17880



a0-0P mobezs: CISv, C/SES

Index DPart Part Name or Ref.
Ho. Number Description Notes Qty.
1 ML7015-1J  Shell Asey, Upper ¢ i
2 MI6679 Deflector, Heat 1
3 M168887-6 Combustion Chamber 1
- Mllo84~27 Screw {Combustion
Chamber attacking,
fronty $ 2
- M11084-29 Screw (Combusgtion
Chamber attaching,
Tear) 3 2
4 M15995 Plug Button (Rear head
of combustion
chamber) & 1
44 BM16656-1 Cell and Bushing Assy b4 1
4B M16600 Bracket, Photo Cell X 1
Mi9908-1 Serew (Photo cell bracket
to combustion chamber) x 2
2 Ref, Burner Head Assembly
{Sea Figure 14} ] 1
- M11084-27  Screw {Burmer Head
to Combustion
Chamber} $ 3
6 M16804 Alr Line @ 1
64 M12461-27  Serew {Clamp to
retainer strap) X 1
6B  M24717 Clamp, Tube x 1
6C WLM-3 Lotkwasher, No. 10 X 1
6D NPF-3C Rut, Plain, No. 10-32 X 1
7 Mi16671 Strap, Retainer 1
- M11084-27 Screw (Retainer Strap
to Lower Shell) $ 2
8 M17058 Fan, 16° Pitch 1
- SF4-2-1/2K Betscrew, Soc. hd.,
cup pt, 1/4-28
{Fan to Motor Shaft) 2
] Ref. Motor Package Agsembly
(See Figure 15) @ 1
10 MIGE6L Clamp, Motor 4
1 Not Used
12 HC4-10C Scerew (Motor Clamps) $ 2
13 WLM-4 Lockwasher, 1/4 in.
{Motor Clamps) $ 2
14 NPC-4C Nut, Hex, 1/4-20
{Motor Clamps) 2
15 M16810F Shell, Lower i
16 M11084-27  Screw (Upper Shell
tc Lower Shellj $ 8
17 M1i271-6 Nut, Tinperman
{Upper 5hell to
Lower Shell) H 8
18 M12828A Bracket, Shell Support 1
- M11084-27 Screw (Support Bracket
to Lower Shell and
Fuel Taunk) 6
- M11084-29 Screw {Lewer Shell to
Support Bracket) $ 2
13 1000578 Grommet {Ignition Cable
thru Lower Shetl,
Thermostat Leads
thru Lower Sheil) & 3
18 1000576 Grommet {Cables and
Leads thru Lower
Shell) x 4
20 M15809 Plug Button {for 1/2"
dia. hole) & 1
21 Not Used
22 M12650-1 Capacitor 1
23 Mi12651-1 Clamp, Tinnerman
{Capacitor Mounting) 1
M11084-27 Screw (Capacitor Clamp
to Motor Support
Brackst) 5 1
24 M16645 Bracket, Motor Support 1
- M11084-27  Screw (Motor Support
Bracket to Lower Shell
and Fuel Tank) $ 6
25 1000577 Grommet (Motor and
Capacitor Leads thru
Motor Support Bracket) 2

spec.No:

JoS5962y
305963/

Index Part Part Name or Ref.
No. Mumber Description Hotes Qty.
- M15823-26 Serew (Service Cord
grouznding to Motor
Support Bracket) $ 1
26 M16697 Transformer, 5000-Volt @ 1
- M11084-27  Screw (Travsformer to
Motor Support Bracket) § 2
27 M11954 Bushing, Strain Relief
Service Cord to LowerShell) 1
274 M5850 Grommet x 1
28 M10813~-33 Service (Extension) Cord 1
29 ML3942-2 Conpector (Wire Nut) L343 1
- M13842-2 Connector {Wire Nut) $x 4
M13842-4 Comnector (Wire Nut)
approx. 7/8 in. long $ 2
- 9900-77 wire Assy, (to Capacitor) 1
30 M18371-3p  Fuel Tauok [ 22 Y
30 MI18371-3E Fuel Tank X 1
31 M18051 Cap, Fuel Tank 1
31A Mi18053 Sereer, Filler Meck 1
32 M10990-3 Bushing, Rubber
(Fuel Filter into
Fuel Tank) 1
33 M21040 Plug, Pipe, /4 in., -
Hex hd. (Fuel Tank '
Drain} & 1
M24973 Plug, Drain % i
34 M25297-1 Thermostat
Assembly X I
- M11084-37 Screw (Thermostat
to Brackel) 4
35 M25121B Dracket, Thermostal x 1
RC1-3C Screw (Thermostat
Bracket to
Lower Shell) 1
- WLI-1 Lockwasher
(Thermostat Bracket
’ to Lower Shell) 1
M18596-1 Relay and Bracket Assy & 1
36 M12482-6 . Relay, Starting & 1
RC2-2C . screw (Relay to Relay
Bracket) 2
Wil-2 . Lockwasher 2
37 M11952 . Bracket, Mounting & 1
M16852-4 Relay and Bracket Assy X NA
38 M12462-6 . Relay, Starting X 1
39 RC2-2C . Screw {(Relay to
Relay Bracket) x 2
40 M14378G1 . Relay Asscmbly X 1
41 M12461-2 . Screw {Relay to
Relay Bracket) x 1
42 M14360 . Circuit Breaker X 1
43 M16851-1 . Bracket Assy, Control x 1
M11084-27 Screw (Relay Mounting
Bracket to Lower
Shell) $ 1
STZ-2AC Screw {Grounding) 2
M9900G62 Wire Assy $ 1
M16615-1 Wiring Harness
Assy * 1
M10508-1 Serew (Photocell
bracket) x 2
M99006-61 Wire Assy X 1

¢ Specify color when ordering painted paris.
x C1508 Models Only.

& C150 Models Only.

@ Parts recommended for normal replacement by owner or user.



Motor Package Assembly

WHEELS, HANDLES, MARKINGS

Index Part Par{ Name Ref.

No. Number or Description Notes Quan.
M1%879 Decal, Wiring Diagram & 1
M1751¢ Decal, Trade Name & 1
M24529 Decal, Trade Name X 1
M17081 Decal, Atomaster 1
M22743 Decal, Warniog 1
M22898 Decal, N.P. 1
Mi8196 Decal, Mfg. By 1
MI17535 Decal, Private Label 1

Decal, Nameplate and

Operation Instructions 1
M21397-12 Decal, Model Data & 1
M21397-~15 Dccal, Model Data X 1
1 M15813A Handle, Front and Rear 2
2 M12831B Frame, Wheel support 1
3 M12345-31 Serew 2
4 M12345-34 Screw 8
5 WP-3C Washer, Flat No. 10 2

6 NTC~3C Nut, Torque lock
No, 10-24 10
ki M16741-15 Ring, Retainizg z
8 WP-8C - Wagher, Flat, 1/2 inch 2
4 M142984 Wheel 2
10 M16801-2 Axle 1

& C150 Models Only.

x C1508 Models Only.

i

Index Part -

Part Name or Ref.
No.  HNumber Description Kotes Qty. ca '0p maw‘
- M1es03-4  Durner Head Assembly NA
{8ee Fig. 13, Index c
: C /50, C/%

1 M16790-12 . Filter Tube . @ {1} /

2 M19636 . Filter, Fuel - @ {1)

3 M13849 . Nut, Flare 1

4 M16741~18 . Ring, Retaining 1

M16787-3 . Nozzle Adapter Assy ] ” ’

5 MI1B791 . Conncetor, Male 1 m; 0 .

6 B MSS76 . Connector, Male 1

7 M8B82 . - Sleeve, Nozzle Seal 1 6'2

g M10659-1 . - Washer, Nozzle Seal 2 3059 ¢
g MI0809-1 . . Spring, Nozzle Seal 1

10 M18022 . Nezzle, Aspirating, 1/¢ c

. 30590

11 ML16525 ., . Adapter, Nozzle 1

12 M12461-51 . . Screw, Hex hd.

13 M16895-1" . Spark Plug Assy @ 1

14 M23080 . Body, Burner Head 1

NA Not available as a service part - order details.
Parts recommended for normal replacement by owner

@

OF uscr.

—
Index Puart Part Name op Ref.
No. Number Description Notes Quan.
—
- M17875-1 Motor Package Assy & 1
- Mle675G2 - Pump and Pilier
Parts Package 1
1 M18545 - End Cover, Filter I
2 M12461-31 - Screw (Filter End
Cover to Pump
End Cover) 3 4
3 WLI-3 - Lockwasher,
Internal, No. 10 $ 4
4 Mi2179 - . Intake Air Filter [ 1
5 M12244-1 - Output Filter Assy @ 1
6 Mi1637 . Filter, Lint @ 1
7 Mil2233 - End Caver, Pump
{Port Plate) 1
8. Miz461-34 . Screw {End Cover to
—_— Motor) $ 6
4 WLI-3 - Lockwasher, Inter~
nal, No. 10 $ 4]
10 M8643-3 Blade, Rotor 4
11 M22456-3 . Rotor, Pump 1
12 M22009 . Insert, Pump rotor 1
13 M8645-3 - Pump Body | i
14 FHPF3-7C - Screw (Pump Body
te Motor) 3 2
in M5978 - - Connector, Male 1
16 M22997 « Plug 1
17 M23105 - Screw, Pressure
Adjustment 1
18 M10993-1 - Spring, Compression
(Pressurc Reljef:
19 MB8940 - Ball, 1/4 iz, dia. ) i
C 20 M17814 . Motor 1
- M16675G2 Kit, Pump and Fiiter 1
T ——

STANDARD SCREWS

8 Number Description
FHPF3-7C Screw, Fillister hd, No. 10-32 x 7/8 in.
HC4-10C Screw, Hex hd, Machine, 1/4-20 x 1-1/4 in.
M11084-27 Screw, Self-tapping, hex hd. No. 10-12 x 1/2 in., Type "A"
M11084-29 Screw, Self-tapping, hex hd, No. 10-12 x 3/4 in. , Type "A"
M12345-31 Screw, Oval hd. machine, No. 10-24 x 1-1/4 in.
M12345-34 Serew, Oval hd. machine, No. 10-24 x 2 in.
M12461-32 Bcrew, Hex hd., No. 16-32 x 1 in.
M12461-34 Screw, Hex hd., No. 10-32 x 1-1/2 in.
M15823-26 Screw, Self-tapping, hex hd., No. 16-12 x 3/8 in., Type "B"
M10908-1 Screw, Self-tapping hex hd., No. 6-32 x 1/4 in., Type "8"
M12461-51 Screw, Hex hd., No. 10-24 x 1/2 in. .
RC2-2C Screw, Rd. Hd., 8-32 x 1/4 in,
M12461-2 Screw,

Hex hd., No. 6-32 x 3/8 in.



